
Lakefront Utility Services Inc. 

Cobourg Drinking Water System  
Master Plan 

Final Summary Report 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
415 Baseline Road West, 2nd Floor 

Bowmanville, Ontario 
Canada  L1C 5M2 

 
 

CIMA+ Project Number: C14-0364 

 

July 2021 
  



Cobourg Drinking Water System 
Final Summary Report 
CIMA+ Project Number: C14-0364 

 
July 2021 

 

 

 

i 

 

Z:\Cima-C14\Projects\C14-0364-Cobourg DWS Master Plan (LUSI)\300-Discipline Design\350-Process Design\Tech Memos\C14-0364-TM-Executive Summary e01v05.docx 

 
 

REVIEW AND SUBMISSION REGISTER 

Review No. Reviewed by Date Description of the change or submission 

1 (e00v02) DEC 26-Nov-2020 Draft for Client Review 
[...]
Reservoir 

4,995 m3

Zone 2 

Elevated 

Tank

3,734 m3

New 

Zone 1 ET

5,000 m3

New 

Zone 2 At-

Grade Tanks

4,000 m3

New Zone 1

WTP Storage

Min 1,350 m3

Recommended 

New Storage

9,000 to 10,350 m3

Existing Storage  

Retained

8,729 to 10,089 m3

Total Future Storage

±19,079 m3

Rehabilitate

Zone 1 ET

1,360 m3

One-or-the-Other



Cobourg Drinking Water System 
Final Summary Report  
CIMA+ Project Number: C14-0364 

 
July 2021 

 

 

31 

 

3.3 Recommended Pumping and Storage Strategy  

The preliminary preferred strategy to address the long-term treated water pumping and storage 

requirements for the Cobourg DWS includes the projects outlined in Table 3.4 below.   

The majority of the projects listed in the table below are necessitated by the need to provide 

additional system capacity to meet the needs of future growth.  In this regard, it is anticipated that 

most of the long-term projects will be funded either from development charges or implemented 

directly by developers.  In the near-term the provision of additional Zone 1 storage capacity 

through the construction of a new ±5,000 m3 Zone 1 elevated tank largely addresses existing 

deficiencies by: 

+ Allowing for the decommissioning of the existing Victoria Street Elevated Tank, which is in 

poor condition. 

+ Providing sufficient floating storage in Zone 1 to allow for improved operational flexibility at 

the WTP with respect to shutting down treatment and pumping systems for maintenance. 

+ Providing additional treated water storage to address the currently identified storage deficit 

for the existing system as a whole. 

For these reasons, the provision of new Zone 1 floating storage is considered to be a project that 

largely benefits the existing user base.  When accounting for the replacement of the existing 

storage volume at the Victoria Street Elevated Tank roughly 75% of the 5,000 m3 of new storage 

to be provided is attributable to existing requirements. 



Cobourg Drinking Water System 
Final Summary Report  
CIMA+ Project Number: C14-0364 

 
July 2021 

 

 

32 

 

Table 3.4: Recommended Pumping and Storage Strategy Projects 

Option Description Estimated 

Cost 

Primary 

Funding 

Timing 

S2 Construct a ±5,000 m3 Zone 1 elevated tank to 
address the current need for additional Zone 1 
floating storage with the preliminary preferred 
tank site being on the Cobourg Community 
Centre Campus lands east of D’Arcy Street at 
the rear of Buildings 18 & 19 of the Northam 
Industrial Park. 

6,100,000 75%Water 

Rates 

25% Dev. 

Charges 

2-5 Years 

P4 Initially, construct a new Zone 2 BPS with a 120 
L/s firm rated capacity that is located on the 
same site as the new Zone 1 elevated tank, 
potentially with pumps installed in the pedestal 
of the Zone 1 elevated tank. 

1,200,000 Dev. 

Charges 

2-5 Years 

Ultimately, expand the existing Ewart Street 
BPS to accommodate additional pumps 
providing a firm rated capacity of 312 L/s. 

1,200,000 Dev. 

Charges 

10+ Years 

S7 Provide additional Zone 2 floating storage 
through the construction of twin at grade tanks, 
with a combined usable storage capacity of 
±4,000 m3 (Option S7), with the preliminary 
preferred site in the vicinity of Nagle Road and 
Danforth Road and the tanks being constructed 
in phases. 

3,750,000 Dev. 

Charges 

10+ Years 

Z3 Provide servicing to future Zone 3 as a closed 
system with a BPS having an ultimate firm rated 
pumping capacity of ±272.5 L/s.   

2,650,000 Dev. 

Charges 

Phased to 

Development 

S4 

(Mod.) 

* 

Provide 1,200 m3 to 2,000 m3 of additional Zone 
1 treated water storage by construction of 
additional in-ground storage at the WTP. 

2,400,000 Dev. 

Charges 

10+ Years 

Total 17,300,000   

Engineering and Contingency (30%) 5,190,000   

Total Including Engineering and Contingency 22,490,000   

* Could be replaced by Option S1 with capital cost of $1,500,000 in 2-5 years.  

Figure 3.6 provides a summary of the preferred pumping and storage strategy as outlined above 

and the general project implementation sequence. In addition, the figure illustrates various 

possible pumping strategies for Zone 2 as well as alternative servicing strategies for Zone 3 along 

with the timelines for potentially making final decisions regarding those strategies.  In this regard, 

the preferred approach allows for a degree of flexibility in how the strategy is ultimately 

implemented.   

Figure 3.7 and Figure 3.8 illustrate the system configurations for two versions of the preferred 

strategy: 

+ Preferred Strategy A.1: a single new Zone 1 elevated tank where a new tank is constructed 

and the existing Zone 1 Victoria Street elevated tank is decommissioned. 

+ Preferred Strategy A.2: two Zone 1 elevated tanks where a new tank is constructed and 

the existing Zone 1 Victoria Street elevated tank is rehabilitated and retained. 



5,000 m3

New Zone 1 
Elevated Tank

S2

216 L/s 
Firm

S7

2,000 m3
2,000 m3

First of Two New Zone 
2 At Grade Tanks

2,000 m3New Zone 3 
Elevated Tank

S8

S7 2,000 m3
2,000 m3

Second of Two New 
Zone 2 At Grade TanksNo

Confirm if Zone 

3 Can Continue 

to Operate as a 

Closed System

Yes

Determine if 

Zone 2 

Pumping Will 

Be Provided in 

Pedestal of 

New Zone 1 

Elevated Tank

YesNo

Upgrade Ewart Street BPS to 
Provide 216 L/s Firm Capacity

120 L/s 
Firm

P4

Provide Pumps in Elevated 
Tank Pedestal with Firm 
Rated Capacity of 120L/s

Expand Ewart Street BPS to
Provide 312 L/s Firm Capacity

312 L/s 
Firm

216 L/s 
Firm

Build New Zone 2 BPS to 
Provide 216 L/s Firm Capacity

Build New Zone 3 BPS to Supply Zone 3 as a 
Closed System with Fire Flow Initially Provided 

from Zone 2 through a Check Valve and No 
Development Above an Elevation of ±127.5m

Expand Zone 4 BPS To Ultimate Firm 
Capacity of 272 L/s Including Fire 

Pumps for Servicing Above ± 127.5m

272.5 L/s 
Firm

Determine if 

Existing Zone 1 

Elevated Tank will 

be Rehabilitated
Yes

No

1,360 m3

Rehabilitate 
Existing Zone 1 

Elevated Tank

S1

1,350 m3

Build Additional In-Ground 
Storage Reservoir at WTP 

P3 P3

P4

1,350 m3

Covert Chlorine Contact 
Tanks to Additional to 
Treated Water Storage

Implement UV 

Treatment and 

Convert Chlorine 

Contact Tanks

No

Yes

Z
o

n
e
 1

 P
ro

je
c
ts

Z
o

n
e
 2

 P
ro

je
c
ts

Z
o

n
e
 3

 P
ro

je
c
ts

2 – 5 year Projects 5 – 10 year Projects 10+ year Projects

S5

S4

Cobourg Drinking Water System 

Storage & Pumping Project Implementation Sequence

Figure 3.5

Start

Development 

Planning Process to 

Determine Timing

Preferred/

Recommend Path

Future Options and 

Flexibility

100 L/s
Firm

Modified

Figure 3.6



2,000 m3

6,244 m3

dddddddd

High-Lift Pumping Station

2
2
7
 L

/s

2
2
7
 L

/s

2
2
3
 L

/s

1
2
1
 L

/s

Treated Water Reservoir 

Pressure Zone 1 
Top Water Level = 132.0m

Population = 16,207 

MDD = 11,893 m
3
/d

1,360 m3

7
6
 L

/s

7
6
 L

/s

7
6
 L

/s

Pressure Zone 2 
Top Water Level = 158.4m

Population = 20,356

MDD = 13,740 m
3
/d

3,734 m3

Ewart Street Booster
Pumping Station

Zone 1 Elev. Tank
(Victoria Street)

751 L/s Firm
978 L/s Max.

312 L/s Firm
396 L/s Max.

Zone 2 Elev. Tank
(Strathy Road)

Pressure Zone 3 
Top Water Level = 181.5m

Population = 2,483

MDD = 1,944 m
3
/d

New Zone 3 Booster Pumping Station

Cobourg Water Treatment Plant
Rated Capacity 36,368 m3/d

L. Ontario

Raw Water Intake

Clarifier

Filters
Chlorine 
Contact 

Tank

Low Lift 
Pumping Station

Raw Water Treated Water

654 L/s

4x

4,995 m3 Useable

275 L/s Firm
450 L/s Max.

Figure 3.6

dd

1
8
0
 L

/s

5,000 m3Zone 1 Elev. Tank
(New)

2,000 m3

New Zone 2 Booster 
Pumping Station

6
0
 L

/s

6
0
 L

/s

6
0
 L

/s

120 L/s Firm
180 L/s Max.

Expand Pumping Station to 
Accommodate Two Additional Pumps 

New Zone 1 
Elevated Tank at 

One of Three 
Locations

Decommission Existing 
Zone 1 Elevated Tank

2
5
 L

/s

2
5
 L

/s

7
5
 L

/s

1
5
0
 L

/s

Twin At Grade Tanks 
(Constructed in Stages)

New Tanks Located at ±138.5m in 
Zone 3 and Working with Existing 

Zone 2 Elevated Tank (Phased)

New Pumping Station Pumping to 
Closed System in Zone 3 

New Pumping Station Co Located with 
New Zone 1 Elevated Tank 

Total Population = 39,046

Total MDD = 27,578 m
3
/d

Cobourg Drinking Water System 

Future System Schematic: Preferred Strategy A.1

1,360 m3

New In-ground Reservoir at WTP

1
5
0
 L

/s

Single Zone 1 Elevated Tank and Zone 3 Operating as a Closed System

Ph1 Ph2

8
4
 L

/s

8
4
 L

/s

Figure 3.7



2,000 m3

6,244 m3

dddddddd

High-Lift Pumping Station

2
2
7
 L

/s

2
2
7
 L

/s

2
2
3
 L

/s

1
2
1
 L

/s

Treated Water Reservoir 

Pressure Zone 1 
Top Water Level = 132.0m

Population = 16,207 

MDD = 11,893 m
3
/d

1,360 m3

7
6
 L

/s

7
6
 L

/s

7
6
 L

/s

Pressure Zone 2 
Top Water Level = 158.4m

Population = 20,356

MDD = 13,740 m
3
/d

3,734 m3

Ewart Street Booster
Pumping Station

Zone 1 Elev. Tank
(Victoria Street)

751 L/s Firm
978 L/s Max.

312 L/s Firm
396 L/s Max.

Zone 2 Elev. Tank
(Strathy Road)

Pressure Zone 3 
Top Water Level = 181.5m

Population = 2,483

MDD = 1,944 m
3
/d

New Zone 3 Booster Pumping Station

Cobourg Water Treatment Plant
Rated Capacity 36,368 m3/d

L. Ontario

Raw Water Intake

Clarifier

Filters
Chlorine 
Contact 

Tank

Low Lift 
Pumping Station

Raw Water Treated Water

654 L/s

4x

4,995 m3 Useable

275 L/s Firm
450 L/s Max.

Figure 3.7

dd

1
8
0
 L

/s

5,000 m3Zone 1 Elev. Tank
(New)

2,000 m3

New Zone 2 Booster 
Pumping Station

6
0
 L

/s

6
0
 L

/s

6
0
 L

/s

120 L/s Firm
180 L/s Max.

Expand Pumping Station to 
Accommodate Two Additional Pumps 

New Zone 1 
Elevated Tank at 

One of Three 
Locations

Rehabilitate Existing 
Zone 1 Elevated Tank

2
5
 L

/s

2
5
 L

/s

7
5
 L

/s

1
5
0
 L

/s

Twin At Grade Tanks 
(Constructed in Stages)

New Tanks Located at ±138.5m in 
Zone 3 and Working with Existing 

Zone 2 Elevated Tank (Phased)

New Pumping Station Pumping to 
Closed System in Zone 3 

New Pumping Station Co Located with 
New Zone 1 Elevated Tank 

Total Population = 39,046

Total MDD = 27,578 m
3
/d

Cobourg Drinking Water System 

Future System Schematic: Preferred Strategy A.2

1
5
0
 L

/s

Two Zone 1 Elevated Tanks and Zone 3 Operating as a Closed System

Ph1 Ph2

8
4
 L

/s

8
4
 L

/s

Figure 3.8



Cobourg Drinking Water System 
Final Summary Report  
CIMA+ Project Number: C14-0364 

 
July 2021 

 

 

36 

 

4.0 Water Treatment  

The majority of the Cobourg Water Treatment Plant was constructed in the early 1970s with major 

upgrades undertaken in 1987 (pump house and chemical building) and 2002 (chlorine contact 

tanks).   

The current Municipal Drinking Water Licence (MDWL) identifies the rated capacity of the 

Cobourg Water Treatment Plant as 36,368 m3/d and the current Permit-To-Take-Water (PTTW) 

indicates the Cobourg DWS is permitted to take a maximum 31,822 m3/d of raw water from Lake 

Ontario.  The process for treating water at the Cobourg WTP includes the following: 

+ Raw Water Intake and Pumping: The Cobourg WTP draws raw water from Lake Ontario 

via a 1,050 mm diameter intake pipe that extends ±825 m from shore.  Raw water flows into 

a concrete chamber (the low-lift pumping well) where it is then pumped (by the low-lift 

pumps) to the clarifier to begin the treatment process.   

+ Clarification: On route to the clarifier aluminum sulphate (alum) and organic polymer are 

added to the raw water to assist with sedimentation.  In the single circular up-flow clarifier, 

suspended solids in the raw water settle out as sediment, which is removed from the bottom 

of the clarifier. 

+ Filtration: Clarified water then flows into two (2) dual media rapid gravity filters with granular 

activated carbon (GAC) and silica sand filtration media.   

+ Disinfection: Following filtration, chlorine is injected into the filtered water as it flows into 

the chlorine contact tanks where it resides for a sufficient amount of time to achieve 

disinfection. 

+ Treated Water Storage: After disinfection, the fully treated water flows from the chlorine 

contact tanks into two underground reservoirs where residual chlorine levels are monitored 

and treated water remains until it is pumped into the distribution system by the high-lift 

pumping station located at the WTP. 

Figure 4.1 provides a schematic illustration of treatment processes used at the Cobourg WTP. 

Figure 4.1 : Schematic Illustration of Treatment Processes 

6,244 m3

dddd

High-Lift Pumping Station

2
2
7
 L

/s

2
2
7
 L

/s

2
2
3
 L

/s

1
2
1
 L

/s

Treated Water Reservoir 

To Distribution 
SystemCobourg Water Treatment Plant

Rated Capacity 36,368 m3/d

L. Ontario

Raw Water Intake

Clarifier

Filters
Chlorine 
Contact 
Tanks

Low Lift 
Pumping Station

Raw Water Treated Water

4x

4,995 m3 Useable d

1
8
0
 L

/s
Alum/

Polymer 
Feed

 

In addition to the main treatment processes above other processes and systems at the Cobourg 

WTP include a zebra mussel control system for the intake, a filter back-wash system, a waste 

handling system for disposing of wastewater and slurry from the clarifier and filters, stand-by 

power (generator) systems, HVAC systems as well as instrumentation for sampling water and 

controlling processes. 



Cobourg Drinking Water System 
Final Summary Report  
CIMA+ Project Number: C14-0364 

 
July 2021 

 

 

37 

 

4.1 Cobourg Water Treatment Plant Capacity 

Although the rated capacity of the Cobourg WTP (36,368 m3/d) is higher than the permitted daily 

taking under the PTTW (31,822 m3/d), the higher instantaneous rate of taking permitted by the 

PTTW (31,177 L/min) essentially would allow the WTP to operate at its rated capacity for up to 

21 hours per day. 

The current and future maximum day demands at full build-out for the Cobourg DWS are 

estimated to be: 

+ 178 L/s (15,354 m3/d) current (equal to ±42% of the current WTP rated capacity under the 

MDWL and ±48% of the current permitted water taking under the PTTW).  

+ 320 L/s (27,578 m3/d) at future build-out (equal to ±76% of the current WTP rated capacity 

under the MDWL and ±87% of the current permitted water taking under the PTTW). 

Current maximum day demand was calculated based on a current average day demand of 9,032 

m3/d (see Table 2.3) multiplied by a 1.70 maximum day peaking factor.   

Establishing the ability (capacity) of the WTP to deliver water to the distribution system to meet 

demand (referred to as the Net Delivery Capacity) must consider in-plant demands associated 

with water used for filter backwashing, clarifier blowdown, chemical make-up water, water quality 

monitoring and service water as well as an allowance for filter down time during filter backwash 

and filter-to-waste cycles. 

The net delivery capacity of a water treatment plant utilizing a surface water source is generally 

considered to be no more than 90% of the available production (treatment) capacity.  For the 

purposes of this technical memorandum the Cobourg WTP is considered to have a net delivery 

capacity of ±32,731 m3/d (90% of plant rated capacity).  

Based on this premise the Cobourg WTP is currently operating at/near ±47% of its net delivery 

capacity and is anticipated operate at ±84% of net delivery capacity at full build-out. 

Although system demands and growth projections should be re-evaluated on a regular basis, 

based on the growth and demand projections to full build-out as outlined herein, there does not 

appear to be a need to increase the rated capacity of the Cobourg WTP or increase the permitted 

water taking at this time. 

4.2 Recommended Repairs, Improvements and Upgrades 

While the rated capacity of the Cobourg WTP does not need to be expanded to meet water 

demand at full build-out a number of projects are required to ensure that the WTP can continue 

to meet current demands and operate effectively to meet future demands at levels that approach 